
Package leaflet: Information for the user 

 

INFRAGIL PEKANA 

Oral pills 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
  

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

 
- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. 

- This includes any possible side effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 

 

What is in this leaflet  

 

1. What INFRAGIL PEKANA is and what it is used for  

2. What you need to know before you take INFRAGIL PEKANA 

3. How to take INFRAGIL PEKANA  

4. Possible side effects 

5. How to store INFRAGIL PEKANA 

6. Contents of the pack and other information 

 

1. What INFRAGIL PEKANA is and what it is used for 

 

INFRAGIL PEKANA is a homeopathic preparation.  

 

2. What you need to know before you take INFRAGIL PEKANA 

 

Do not take INFRAGIL PEKANA if you are allergic to any of the ingredients of INFRAGIL 

PEKANA (listed in section 6).  

 

 

Other medicines and INFRAGIL PEKANA 

 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines, including medicines obtained without a prescription. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

There are no references to risk when used during pregnancy or breast-feeding. Use with caution during 

pregnancy and breast-feeding.  

 

Driving and using machines 
INFRAGIL PEKANA has no effect on the ability to drive or use machines.  

 

INFRAGIL PEKANA contains sucrose.  
If you have been told by your doctor that you have intolerance to some sugars, talk to your doctor 

before taking INFRAGIL PEKANA. 

 

3. How to take INFRAGIL PEKANA  
 



Always take INFRAGIL PEKANA exactly as described in this leaflet or as your doctor or pharmacist 

has told you.  

Check with your doctor or pharmacist if you are not sure. 

 

Unless prescribed otherwise by your doctor, the regular dose is: 

adults and children over the age of 12 – 10 pills 4–5 times a day; 

children aged 6–12 years – 8 pills 3–4 times a day; 

children under the age of 6 – 5 pills 3–4 times a day. 

 

The duration of treatment depends on the condition. You must talk to a doctor if symptoms do not 

improve after a week of treatment. 

 

If you feel that the effect of INFRAGIL PEKANA is too strong or too weak, talk to your doctor or 

pharmacist.  

 

If you take more INFRAGIL PEKANA than you should 
Overdose has not been reported. 

 

If you forget to take INFRAGIL PEKANA 
Do not take a double dose to make up for a forgotten dose. 

 

If you stop taking INFRAGIL PEKANA 

 

If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 

4. Possible side effects 
 

Like all medicines, INFRAGIL PEKANA can cause side effects, although not everybody gets them.  

 

Side effects have not been observed. 

 

Reporting of side effects 

  

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

5. How to store INFRAGIL PEKANA 
Do not store at a temperature higher than 25 ºC. After initial opening, this medicine is suitable for 12 

months. 

Keep this medicine out of the sight and reach of children. 

 

Do not use INFRAGIL PEKANA after the expiry date which is stated on the carton. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

6.  Contents of the pack and other information 

 

What INFRAGIL PEKANA contains 
 

Active substances: 10 grams of oral pills contain: 

 

    

    



    

    

    

    

    

    

Ailanthus altissima Dil D3 0.012 g 

Argentum nitricum Dil D6 0.012 g 

Cinchona pubescens spag. Peka (China) Dil D8 0.012 g 

Lachesis muta Dil D12 0.012 g 

Vincetoxicum hirundinaria Dil D6 0.012 g 

Echinacea spag. Peka Dil D12 0.014 g 

Marrubium vulgare Dil D6 0.016 g 

Nasturtium officinale Dil D6 0.010 g 

 

Other ingredient: sucrose 

 

What INFRAGIL PEKANA looks like and contents of the package 

 

Cardboard carton containing a type 3 brown glass bottle with 10 grams of pills.  

White, homogeneous pills for oral use. 

 

Marketing Authorisation Holder and Manufacturer 

 

PEKANA
®
 Naturheilmittel GmbH 

Raiffeisenstrasse 15 

D-88353 Kisslegg 

Telephone +49 7563 91160 

Fax +49 7563 2862 

E-mail info@pekana.com 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

 

Aconit AS 

Võru tn 11 

13612 Tallinn 

Estonia 

Telephone +372 6328 830 

E-mail info@aconit.ee 

 

 

This leaflet was last revised in September 2015 
 


